BEGIN PAYMENT FOR END PAY FOR INSTALLATION (EA)

W-BEAM GUARDRAIL (LF)

ET-2000 - LET TERMINAL ASSEMBLY

LENGTH OF NEED

ASSEMBLY CABLE PC 30006

D-764-2B

PC 782G BEARING PLATE
PC 338756 ANGLE STRUT 3" x 3"
PC T04A CABLE ANCHOR

FROM TRAFFIC

—° "

A
I —

PC 60G DEEP BEAM GUARDRA;DX
1

2 GA x 25" LG
SYSTEM LENGTH = 50'-0"

@444444

2 GA x 25" LG

f I
\ \& ‘
‘PC 62G DEEP BEAM GUARDRAIL ‘
¥ ‘
\
|

ARARAL f _P -
|
\

‘ GUARDRAIL EXIT SLOT AWAY
|

PC 995A GUARDRAIL EXTRUDER

T T T
| | |
I I I I I 2121 12" ~——— D0 NOT ATTACH RAIL TO
| \ \ \ \ \ \ POST #1
BILL OF MATERIAL
e TRAFFLC
STANDARD LINE POSTS PC | aTY DESCRIPTION
| 63 | 63 ! | 63 | 63 | 63 | 63 ! 63 | 606 1 [ 12/257/6"3"/S (GUARDRAIL)
1 [12/257/6737/S ANC (GUARDRAIL)
5% x 114/ LG H.C.R. . “ 1 1 1 5% x 114’ LG H.G.R. . “ DO NOT ATTACH RAIL TO 1 1 13/8” x 1 1/2" HEX HD BOLT | ool gng T T CABLE ANCHOR BRACKET
SPLICE BOLTS & NUTS | 7] SPLICE BOLTS & NUTS | 7] BLOCK AT POST #5. W/ WASHER. HEX NUT & FENDER 7 Iy
H | | | ik | | | WASHER (PLACE FENDER WASHER \\| 7826 | 1 ]5/8" x 8" x 8" BEARING PLATE
‘\ ‘ | | | ‘\ I ¢ | g | AT INSIDE POST FLANGE) [ 995A 1 ET-2000 PLUS EXTRUDER
L L o R T L _ (= 30006] 1 | CABLE 3/4 x 6'-6"
“i o i i i “ y°\ L | i | | dmm Kﬁ\ if 33006| 6 5/8" WASHER
5hE0aD .
¥ % 1 f 1 s | }L%‘ 1 1 /)1 TN [ —1] ‘ ~ 33406 [ 22 | 5/7 HEX NUT_
2 | | | | | | | DO NOT ATTACH RALL | %? | 3360G| 16 | 5/8" x 1 174" SPLICE BOLT
10 POST AT POST #2 || . I 35806 6 | 5/8” x 18" POST BOLT
——————F————~ = 37016 T [ 3/4” WASHER
| . \\4:1/)‘\\\SEE DETAIL “K” [37046| 4 | 3/4" HEX NUT
I . ‘ . I . I I |l 37176 3 [ 374" x 2 1/2" HEX HD BOLT
} } } } } } } } } } } } } } } N 37186 | 1 | 3/4” x 3" HEX HD BOLT
39006 v
[ [ | [ [ [ [ [ ‘ } 39106 g 1 ﬁéiHEiT
[ (I | (I [ (I [ | | £-AFTER FINAL ASSEMBLY, ‘ | 4063B| 6 | WD 6'-0" POST 6" x 8"
Il (! | LI LI LI <-J L] | | RECHECK CABLE TO BE SURE IT} | 40758 6 | WD BLOCK 1’2" x 6" x 8" DR
¢ [ | [S TAUT AND HAS NOT RELAXEDW ‘ 475401 6 1 3/8” WASHER
I | 42556 | 2 | 3/8" FENDER WASHER (1 1/2 OD)
| “ 42586 4 [ 3/8”" LOCKWASHER
PC 4063B POSTS I “ 42616| 2 | 3/87 x 1 1/2” HEX HD BOLT
L L | 46996 | 4 | 3/4" LOCKWASHER
B 63216] 4 | 3/8" x 2" HEX HD BOLT
3 % 217 HEX HD BOLT 64056 | 6 | 3/8” HEX NUT
PC 338724 POST (UPPER) W;WASHEg. LOCKWASHER 338714 1 [ ET2000 HBA POST #1 TOP
//fiwe X 8.5 UNDER HEX NUT 338720 1 | ET2000 HBA POST #2 TOP
] 3 % 2" PC 338714 POST (UPPER) 338730 2 | £12000 HBA POST #1-#2 BOTTOM
' x 3" I HEX HD BOLT We x 8.5 338756 1 | 6 6" ANGLE STRUT ET HBA
HEX HD BOLT I INSTALL WITH HEAD NOTES:
W/WASHER. I ON STRUT SIDE
LOCKWASHER W/WASHER, LOCKWASHER 1. Wood posts are required from 3 to 9.

PC 40638 WOOD POST
§'-0" LG 4\\\\\
%' x 18" LG
ty’/'////fi H.G.R. BOLT PC 33872A
- =TT W/HEX NUT & POST (UPPER)
WASHER W6 x 8.5
(SEE NOTE 3)

SEE NOTE BELOW

PC 4075B WOOD BLOCK

SEE DETAIL "H" 44444444444~\\\\f///

NOTE :
SECTION “C—C" IS SIMILAR AT POST #5.
EXCEPT RAIL IS NOT ATTACHED

SECTION "B-B”

SECTION "C-C” (

(TYP @ POSTS #3, 4, 6, 7 & 8)

UNDER HEX NUT [ UNDER HEX NUT

/// L ——

PC 33875G ST

PC 33873A POST
W6 x 8.5

VIEW "H-H"

TRAFFIC SIDE

STACK 2-3 WASHERS
ON3/4" BOLT

BETWEEN POST PLATE
& STRUT TO ALLOW
//%+// STRUT TO PASS OVER

DETAIL H 34" BOLT HEAD

( POST #2 )

RUT

(LOWER)

DETAIL "K”

(POST #1)

PC 7826 BEARING PLATE 8” x 5/8” x 8”
TRAFFIC SIDE 4\\\\T4®»—‘“‘”TT‘

g’ x 2" HEX HD BOLT
W/WASHER, LOCKWASHER
UNDER HEX NUT

PC3000G CABLE

ASSEMBLY 2. All bolts. nuts., cable assembly, cable anchors.
W/1" HEX NUT &
WASHER EACH END

shal |l be galvanized

and bearing plates

3. This end terminal shall only be installed at locations where the flare

rate is 25:1 or flatter, relative to the traveled way

'

can be flared at a rate of 50:1 for the first 50
the impact head from encroaching on the shoulder
recommended with curb installations.
or not.

PC 33873A POST (LOWER)

W6 x 8.5

4. Do not attach guardrail to post #1.

5. Do not attach guardrail to post block at post #5.

The end terminal
of the system to prevent
The 25:1 flare rate is

See plans for when taper is used

6. The %" flat washer is used under the nut. behind the post only. no

washer is used at the rail.

7. An impact head object marker shall be placed.

8. The wood blockouts shall be “toe nailed” to the rectangular wood

posts to prevent them from turning when wood shrinks.

shall be 20 penny and galvanized.

The nails

NORTH DAKOTA
DEPARTMENT OF TRANSPORTATION

04-02-02
REVISIONS
DATE CHANGE
12-01-04 PE Stamp added
01-04-07 Revised note 3
09-12-07 Revised guardrail

height from 27" to 28"

This document was originally
issued and sealed by
Mark S Gaydos,
Registration Number
PE- 4518 ,
on 09/12/07 and the original
document is stored atthe
North Dakota Department
of Transportation

9/13/2007 7:368:45 AM

R:\SUPPORT\DESSTD\D764-02B.DGN




